
 

Initial Environmental Examination 
 
 
 
 
 
 
 
January 2013 
 
 
 

NEP: Kathmandu Valley Wastewater Management 
Project 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by the Kathmandu Upatyaka Khanepani Limited, Ministry of Urban Development, 
Government of Nepal for the Asian Development Bank. 
 
  





 

CURRENCY EQUIVALENTS 
(as of 10 December 2012) 

Currency unit –  Nepalese rupee (NRs/NRe) 
NRs1.00 = $ 0.01145        

$1.00 = NRs 87.32  
 

ABBREVIATIONS 
 

 ADB  Asian Development Bank 
 BAP 

CBP Team 
 Bagmati Action Plan 

Capacity Building and Public-Private Partnership 
Support Team 

 

 CITES 
 
CAPC 
CEMP 
DBO 
DDC 
DWEC                            

 Convention of International Trade in Endangered 
[...]
district plans have been formulated in 52 districts, a decade-long political conflict, including the 
absence of locally elected officials for most of this period, have frustrated implementation plans. 
 
13. The Government‟s 3 Year Plan (2010/11–2012/13) provides the most recent guidance 
on urban sector priorities. It underscores the need to make use of the available opportunities in 
the protection of the environment and in the minimization of the adverse impacts due to climate 
change. The plan aims to increase sanitation facilities to cover 60% of the population.  It places 
importance on wastewater management in urban and semi-urban areas to keep the rivers less 
polluted. 
 
14. The Nepal Water Supply Corporation Act (2007), as amended, Water Supply 
Management Board Act (2006), and Water Supply Tariff Fixation Commission Act (2006) have 
facilitated the improved management of Kathmandu Valley‟s water and sanitation services. 
They established the legal basis for private sector management of water supply and 
independent tariff setting and regulations that are applicable to all urban areas. 
 
15. The Ancient Monuments Protection Act (1991) states the rights and duties of the 
Government to make arrangements for the protection of historically and archaeologically 
important areas and monuments by preventing any misappropriation and misuse.  
 
16. Nepal‟s procedures for environmental assessment of development projects are 
described in the Environment Protection Act (1997) and the Environment Protection Rules 
(1997), as amended). Projects that need EIA and IEE are identified in the rules. Accordingly, the 
responsibility for undertaking an IEE for this proposed project lies with the Kathmandu Upatyaka 
Khanepani Limited (KUKL/Project Implementation Directorate (PID) as the project proponent, on 
behalf of the Kathmandu Valley Water Supply Management Board (KVWSMB). Public 
involvement, including notification of stakeholders, dissemination of information, and 
consultation, is a requirement, particularly during the review and approval of the IEE report. 
 
17. The process for carrying out the IEE in Nepal is as follows: 

(i) The responsibility for undertaking and getting an IEE approved lies with 
KUKL/PID as the proponent for the Ministry of Urban Development (MoUD) (the 
Executing Agency).  

(ii) The environmental assessments are carried out by consultants hired by 
KUKL/PID. (IEEs are approved by the respective ministries. All EIAs are 
approved by the Ministry of Environment, Science and Technology [MOEST]). 

(iii) Public involvement, including notification of stakeholders, dissemination of 
information, and consultation is a requirement, particularly during the review and 
approval of the IEE report.  

(iv) KUKL/PID prepares the terms of reference (TOR) as described in Schedule 3 of 
the Environment Protection Rules and submits it to MoUD.  

(v) MoUD reviews the TOR and returns it with comments and suggestions for 
improvement, where necessary.  

(vi) If the TOR is found satisfactory, MoUD will approve it and will inform the 
consultant through KUKL/PID. 

(vii) KUKL/PID will arrange for the study to be conducted by a consultant as soon as 
the TOR is approved by MoUD.  

(viii) The IEE report will be prepared in the format as described in Schedule 5 of the 
Environment Protection Rules and in accordance with the ADB environmental 
guidelines.   



4 

 

(ix) Rule 7 stipulates that a notice has to be published in Nepali in a national daily 
newspaper and provided to the concerned village development committee (VDC) 
or municipality, district development committee (DDC) office, schools, concerned 
individuals and institutions, hospitals, and health offices. The latter shall be 
requested to give written comments and suggestions within 15 days regarding 
the likely impacts on the environment of the proposed project. A deed of public 
enquiry also needs to be prepared and included in the IEE report. 

(x) The IEE report should be submitted to MoUD through KUKL/PID. KUKL/PID will 
review the report and then forward it to MoUD for decision making. Both 
KUKL/PID and MoUD can send the document back to the consultant for revision, 
if required.  When approved, MoUD will inform the municipal authorities through 
KUKL/PID.  

(xi) As required by the Environment Protection Act and its rules, KUKL/PID should 
implement the proposed project only after the approval of the IEE report, which 
will be monitored and evaluated by MoUD through KUKL/PID. 
 

III. DESCRIPTION OF THE PROJECT 
 

A. Existing Infrastructure Modernization and Expansion 

18. In May to September 2011, a mapping exercise of the existing sewer systems in the five 
municipalities under KUKL/DSC/02 was carried out. The exercise showed the approximate 
location and length of the sewers based on desktop analysis. The base maps of the five 
municipalities with location of existing sewer pipeline network, roads, and rivers were prepared. 
However, the conditions of the sewers including the diameter, gradient, material type, joint 
details, and condition of manhole details were not covered by the study. Table 1 shows the 
summary of existing sewer network (for interceptor sewers, main sewers, collectors, and tertiary 
or neighbourhood sewers). 

 
Table 1: Most Recent Sewer Length Data 

Municipality Approximate Length of Existing 
Sewer (in kilometer) 

Kathmandu 909 

Lalitpur 245 

Bhaktapur 74 

Thimi 73 

Kirtipur 39 

Total 1,340 

     Note: Includes only sewer lines of municipal areas. 

 
19. The wastewater service area is smaller than the KUKL water service area as it only 
includes the municipalities of Kathmandu, Lalitpur, Bhaktapur, Madhyapur-Thimi, and Kirtipur. 
The water service area covers a number of Village Development Committees (VDCs) outside of 
the municipalities.  Wastewater services will logically be required in all urban areas regardless 



5 

 

of whether the area is a municipality or a VDC.  There is strong correlation between this study 
area and the zones adopted in the Bagmati Action Plan.  Based on the population census in 
2011, the adopted population for the urban wastewater area was 2,510,788 million, inclusive of 
the permanent and other population categories. 
 
20. There are only five major wastewater treatment plants (WWTP)  in Kathmandu Valley. 
Table 2 presents a snapshot of these plants. 

 
Table 2:  Snapshot of Existing Centralized WWTPs 

Parameter WWTP 

 Hanumanghat Sallaghari Kodku Dhobighat Guheshwori 

Year established 1975 1983 1982 1982 2002 

Reported nominal 
capacity (MLD) 

0.5 2 1.1 15.4 16.4 

Original 
supporting 
agency 

GTZ/ Germany GTZ/ Germany IDA, 
Engineering 

Science/ USA 

IDA, 
Engineering 

Science/ USA 

Government of 
Nepal 

Operator KUKL KUKL KUKL KUKL HPCIDBC 

Type of plant 
originally installed 

Aerated  

lagoon 

Aerated 
lagoon 

Waste 
stabilization 

pond 

Waste 
stabilization 

pond 

Oxidation ditch 

Catchment 
served 

North-east 
Bhaktapur 

North & south 
Bhaktapur 

East Lalitpur Kathmandu 
and Lalitpur 

Gokana & 
Chabahil 

Existing operation 
status 

treatment 
significantly 

below design 
intentions 

treatment 
significantly 

below design 
intentions 

treatment 
significantly 

below design 
intentions 

Not 
operational 
since 1982 

treatment 
below design 

intentions 

HPCIDBC = High Powered Committee for Integrated Development of Bagmati Civilization, IDA = international 
development assistance, KUKL = Kathmandu Upatyaka Khanepani Limited, MLD = million liters per day, USA = 
United States of America, WWTP = wastewater treatment plant.  

 
Hanumanghat WWTP 
21. The total area of Hanumanghat WWTP is 0.35 ha. It consists of four stabilization ponds. 
Currently there is very low influent flow and load. Hanumanghat WWTP was originally an 
aerated lagoon, but the aerators have been removed many years ago and the water level has 
been decreased from the original 3.5 m to 1.0 m. 
 
22. Currently, Hanumanghat WWTP acts as through-flow reactor having  low detention time 
with many short circuiting and producing vegetation and sludge. During dry weather there is no 
effluent flow, which means that wastewater is partly bounding to the plants and partly 
evaporating into the air. 

 
23. Given the small size of this plant, Hanumanghat WWTP will be closed and all 
wastewaters from this site be diverted to the new Sallaghari WWTP.  
 
Sallaghari WWTP 
24. The total area of Sallaghari WWTP is 3.4 ha. It consists of four stabilization ponds. 
Currently there is a very low influent flow and load because of nil-operation of the south collector 
and only a small flow coming from the north collector. 
 



6 

 

25. Sallaghari WWTP was originally designed as an aerated lagoon, but the aerators were 
removed many years ago and the water level has been decreased from the original 3.0 m to 0.5 
m. Currently, Sallaghari WWTP acts as through-flow reactor having a low detention time with 
short circuiting and producing vegetation and sludge. During dry weather there is no effluent 
flow. 

 
Kodku WWTP 
26. The total area of Kodku WWTP is 6.5 ha consisting of four ponds, currently with a 
relatively low influent flow (1,500 m3/d) and load (1,000 kgBOD/d). The first two basins were 
originally anaerobic ponds with 4 meters of water depth. This is no longer the situation and the 
depth now is only about 0.5 m. The next pond is facultative and the last one is smaller. 
Disinfection equipment has not been in operation for many years. 
 
27. Kodku WWTP was also originally a stabilization pond having a small sludge drying bed. 
Kodku WWTP acts as through-flow reactor having a low detention time with short circuiting and 
producing vegetation and sludge. During dry weather there is no effluent flow. 

 
Guheshwori WWTP 
28. Guheshwori WWTP was commissioned in 2001. It provides inlet pumping station and 
mechanical treatment and consists of an oxidation ditch process with carrousel-type aeration 
basins and circular secondary sedimentation basins. It is being operated by HPCIDBC and 
served by 2 sewer lines from the Gokarna and Mitrapark areas. The total existing WWTP area is 
5.0 ha.  
 
29. The volume of aeration basins are 2 x 5,200 m3 and the surface area of secondary 
sedimentation basins is 2 x 570 m2. Aeration has been implemented with large surface aerators 
(total of 6 pieces of equipment). Total power capacity was designed to be 375 kW. 

 
30. Average dry weather flow has been measured to be approximately 200 – 250 l/s, from 
which the lower volume, 17,000 m3/d, has been chosen as the current average dry weather 
flow.  Maximum flow has been measured to be as 400 l/s (35,000 m3/d).    
 
31. The designed and existing influent and effluent loading situation is presented in table 3. 
The original design for Stage I has been set at a capacity of 74,000 equivalent persons (4,430 
kgBOD5/d, 60 g/inh d). Existing estimated influent BOD-load calculated with the measured 
average concentration and total flow is about 6,500 kg/d (PE 108,000 inhabitants, 60 g/inh.d).  

 
32. This means that the treatment plant is considerably overloaded and cannot receive the 
total influent load to the treatment process. Daily by-passes have been estimated to be 30 % in 
average in accordance with the daily electricity outage time (7 hours). 
 
33. To avoid excess flow of untreated water during the monsoon into the Bagmati River, just 
in front of holy Pashupatinath Temple, the WWTP effluents are diverted to outside of the temple 
boundary through a bypass tunnel. The plant has not been functioning according to its capacity. 
 
34. The operation of the treatment plant is very difficult because of long daily (about 7 hours) 
outage in electricity power. This means that inlet pumps, aerators and return sludge pumping is 
stopped and influent is conveyed as a bypass to the receiving waters. Such a long time without 
aeration damages and destroys microbes of activated sludge, also worsening the treated 
effluent quality. The use of the existing type of surface aerators also disperses aerosols to the 
air, causing health risks to the plant staff.  



7 

 

Table 3:  Performance of Guheshwori WWTP  
Parameter Unit Influent Treated Effluent 

Designed Existing 2011 Designed Existing 2011 

Population equivalent inhabitant 75,000 108,000 - - 

Average influent/treated flow  m
3
/d 16,400 17,000 16,400 12,000 

Average flow by-passed m
3
/d - 5,000 - - 

BOD5 mg/l 270 380 25 174 

kg/d 4,430 6,500 410 4,000 

CODCr mg/l 1,150 720 250 558 

kg/d 18,900 12,200 4,100 10,300 

SS mg/l 216 300 100 255 

kg/d 3,540 5,100 1,640 4,560 

NH4-N mg/l - 46 - 48 

kg/d - 780 - 800 

Total Performance mg/l - 3 - 8.9 

kg/d - 51 - 80 

 
Dhobighat WWTP 
35. The total area of Dhobighat WWTP is 30.4 ha consisting originally of four stabilization 
ponds (area totally 19.4 ha). However, the plant has had no influent flow and load since the 
1980s because of total non- operation of the Sundarighat pumping station. 
 
36. The treatment plant area is now used for different farming, and recreation and informal 
purposes as well as being used by KUKL as a storage area for sewer pipes.  

 
Gokarna WWTP 
37. There is also a smaller treatment plant site at Gokarna. The total area of Gokarna is 
0.925 ha. It currently consists of one government building and a flat area. The plant was 
originally designed as Reed Bed Treatment System (RBTS). There is only very little flow going 
through the system with no treatment.   
 
B. Project Rationale 

38. Improvement of wastewater systems are urgently needed in Kathmandu Valley because 
it is currently suffering from the lack of properly functioning sewerage systems. This project has 
been designed to raise the quality of the infrastructure and services of selected areas of 
Kathmandu Valley, thereby increasing the quality of life of the people. 
 
39. Kathmandu Valley has gone through a phase of rapid and unplanned urbanization and 
industrialization without adequate infrastructure development. To improve the present conditions 
of the wastewater services in Kathmandu Valley, the Government, with the assistance of ADB, 
has embarked on a two-pronged improvement strategy that includes capital investments for 
infrastructure development, i.e. supply augmentation and system improvement, and institutional 
reforms. 

 
40. Kathmandu Valley is the most densely populated region in Nepal whose population has 
been increasing rapidly, especially in Kathmandu, the center of administration, commercial, 
social, and economic activities. During the last 3 decades, growth in population has been 
significantly driven by in-migration. The in-migration is largely due to better employment and 



8 

 

business opportunities and better educational and medical facilities, but also countrywide 
insurgency and security concerns in the recent years. 
 
41. The rapid urbanization of Kathmandu Valley has brought negative impacts to its overall 
development. Water has become scarce as demand exceeds supply.  Lack of operational 
wastewater system facilities has converted the holy Bagmati River into a highly polluted 
watercourse. Congested and crowded roads have brought hardship to travelers and road 
junctions have become garbage dumping sites. Despite these negative impacts, the 
urbanization of the valley has continued at a similar rate over the past 10 years. According to 
urban planners, from urban basic service management and disaster relief management aspects, 
Kathmandu Valley has a carrying capacity of only 5 million people. 

 
42.  WWTPs will be constructed and rehabilitated at 5 of the existing site and the sewerage 
network improved and expanded. Septage from individual septic tanks for 30% of the 
households not having access to the sewerage system will be pumped out, transported, and 
treated together with the sludge from the WWTPs for the production of energy.  
 
43. KUKL, which legally commenced operation in February 2008, established a Project 